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MODEL NO. BHR200

ITEM PART NO. DESCRIPTION QTY NOTE
001 286265-0 Porvédo sapka*   1
002 417299-4 Fúrótokmány-fedél   1
003 233203-3 Nyomórugó 38 …-hez, piros   1
004 231936-4 Rugós gyuru 30,5, fogó felfogó   1
005 323819-3 Rugóvezeto persely HR2410, for   1
006 233234-2 Nyomórugó 35 HR2410, forgó fel   1
007 232190-3 Laprugó 26, forgó felfogószerk   1
008 231979-6 Rugós gyuru 17, forgó felfogós   1
009 256447-8 Csapszeg 8, forgó felfogószerk   1
010 323820-8 Fúrótokmány-gyuru, forgó felfo   1
011 344690-2 Vezeto tárcsa HR2410, forgó fe   1
012 213360-3 Olajtömítés 25 6906/9077-79SF   1
013 961105-0 Seeger-gyuru S-25 961105-0   1
014 231987-7 Tekercsrugó 21 HK0500   1
015 323846-0 O-gyuru-foglalat HK0500   1
016 213117-2 O-gyuru 11 HR2410/HR2010/HK050   1
017 213125-3 O-gyuru   1
018 257231-4 Gyuru   1
019 324015-6 Ütoszeg   1
020 213124-5 O-gyuru   1
021 214405-0 Siklócsapágy   1
022 324014-8 Szerszámtartó   1
023 216022-2 Acélgolyó 7,0, forgó felfogósz   1
024 227002-3 Kúpkerék   1
025 233109-5 Nyomórugó 29 HR2410   1
026 267132-8 Lapos Alátét 29 HR2410   1
027 231962-3 Rugós gyuru 26 HR2410   1
028 211377-0 Golyóscsapágy   1
029 324016-4 Dugókulcs   1
030 213230-6 O-gyuru   1
031 317380-0 Dugattyúhenger   1
032 267104-3 Lapos Alátét 12   1
033 324017-2 Dugattyú   1
034 267104-3 Lapos Alátét 12   1
035 211012-0 Golyóscsapágy 606ZZ*   1
036 344905-7 Alátét   1
037 231999-0 Nyomórugó   1
038 226399-7 Kúpkerék   1
039 323988-0 Kuplung   1
040 324018-0 Tengely   1
041 219014-0 Önbeállító csapágy   1
042 226792-5 Kúpfogaskerék   1
043 210022-4 Golyóscsapágy 626DDW 9910/9911   1
044 257235-6 Gyuru   1
046 344901-5 Fogantyúrugó   1
047 266250-9 Csavar   1
048 852433-3 Címke   1
049 265995-6 Önmetszo csavar M4x18*  14
050 183891-5 Ház BHR200   1

INC. 88,89
051 344898-8 Tartólemez   1
052 643955-2 Akkuérintkezo BTW200   1
053 417291-0 Kapcsoló   1
054 651990-6 Kapcsoló   1
055 911006-2 Trapézfeju csavar M3x8 911006-   1 86732
056 689099-4 Hoelvezeto lap   1
057 265995-6 Önmetszo csavar M4x18*   2
058 210022-4 Golyóscsapágy 626DDW 9910/9911   1
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059 240037-7 Ventillátor   1
060 643963-3 Szénkefetartó   1
061 643964-1 Szénkefetartó   1
062 519066-4 Forgórész   1

INC. 58,59,63
063 210024-0 Golyóscsapágy 608 2RS HR5001/3   1
064 226793-3 Kúpfogaskerék   1
065 632828-4 Mágnesjárom 5621RDWA   1
066 152624-9 Fogantyú   1
067 931202-6 Hatlapú anya M5 931202-6   1
068 417294-4 Fogantyú   1
069 265720-5 Szárnyas csavar M5x14   1
070 344902-3 Lemez   1
071 421750-8 Szimering   1
072 421749-3 Szimering   1
073 421748-5 Szimering   1
074 344899-6 Beállító lapka   1
075 345457-1 Vezetolemez BHR200   1
076 266020-6 Önmetszo csavar M4x12   2
077 417292-8 Átkapcsoló   1
078 344903-1 Vibrációs lap   1
079 417297-8 Láb   1
080 265995-6 Önmetszo csavar M4x18*   2
081 643941-3 Szénkefetartó-sapka 5621RDWA   2
082 191971-3 Szénkefe CB-430 (CB-420), új   1
083 417293-6 Váltókapcsoló   1
084 213265-7 O-gyuru 17 HR2400   1
085 961078-7 Seeger-gyuru   1
086 233279-0 Nyomórugó   1
087 417298-6 Zárógomb   1
088 183891-5 Ház BHR200   1

INC. 50,89
089 819063-3 MAKITA címke*   1
090 233278-2 Nyomórugó   1
091 685730-0 SPONGE   1
092 345458-9 STOPPER PLATE   1
093 345456-3 Lemez  BHR200   1
094 231678-0 Rugó  BHR20   1
095 911110-7 Csavar  BHR200   1
A01 181573-3 GREASE VESSEL   1
A02 321144-6 Mélységméro vezetosín HR18/200   1
A03 824690-3 PLASTIC CARRYING CASE  new   1
A04 193739-3 NI-MH (3.3 Ah) BATTERY  B2433   1
A05 ***DC24SC DC24SC BATTERY CHARGER   1
A06 193689-2 BATTERY ADAPTER SET  BAP24   1
B01 134901-1 Grip  36  Ass'y   1

INC. 46,47,66-70
B02 183474-1 SEAL RING SET   1

INC. 71-73
E01 193739-3 NI-MH (3.3 Ah) BATTERY  B2433   1
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